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BOM ID | Name Qty
1143 HANDLEBARS 1
1201 1/4-20 X 3/4 BUTTON HEAD SCREW 6
1231 1/4-20 X 1/2 BUTTON HEAD SCREW 6
1248 1/4-20 X 3/4 BUTTON HEAD SCREW 4
1267 1/4-20 X 1-3/4 BUTTON HEAD SCREW | 2
1268 3/8-16 X 3" HEX HEAD SCREW 1
1271 3/8" HEX NUT 1
2023 RATCHET 1
2026 PAWL 1
2195 HANDLEBAR SLIDE RAIL 1
2255 KNOB 2
2257 5/16 X 3/-1/2" CARRIAGE BOLT 2
2259 5/16 LOW PROFILE NYLOCK NUT 2
2272 WASHER 1
2302 FRONT LEG SLEEVE 1
2313 FRONT LEG SLEEVE WITH WIRE CLIP | 1
2396 MONITOR MOUNT 1
2407 MONITOR CABLE 1
2804 HANDLEBAR MOUNT ASSEMBLY 1
2875 FRONT LEG 1
2941 HANDLEBAR POST ASSEMBLY 1
2960 FRONT FOOT ASSEMBLY 1
2963 PM5 MONITOR 1
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BOM ID | Name Qty
232 R8 BEARING 1
327 1/4-20 SS NUT 4
1010 BEARING COVER 1
1013 BEARING CUP 1
1231 1/4-20 X 1/2 BUTTON HEAD SCREW 5
1232 1/4" FENDER WASHER 2
1251 1/4-20 X 1-1/2 BUTTON HEAD SCREW 1
1270 3/8-16 SS NUT 1
1271 MAGNET 1
1276 10-24 X 3" SS PHILLIPS HEAD PAN SCREW FULL THREAD 4
1297 1/4-20 X 5/8 BUTTON HEAD SCREW 3
1912 PERF ASSEMBLY 1
2002 DAMPER 1
2010 FRONT FLYWHEEL COVER 1
2011 FLYWHEEL REAR COVER 1
2029 GENERATOR COVER 1
2030 STOMP PAD 1
2203 WAVE WASHER 1
2206 1/4-20 X 1-1/4 BUTTON HEAD SCREW 2
2266 #8 X 7/8" SS PHILLIPS PAN HEAD THREAD FORMING SCREW | 2
2280 #6 X 1/4" PHILLIPS HEAD SCREW 2
2312 DAMPER HUB 1
2342 FLYWHEEL FAN ASSEMBLY 1
2400 ANGLE SENSOR 1
2402 ANGLE SENSOR MAGNET 1
2403 GENERATOR BASE 1
2805 AXLE ASSEMBLY 1
7021 BOXFRAME ASSEMBLY 1
7022 WIRE CLIP 1
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BOM ID | Name Qty
1040 REAR FOOT PLUG 2
1201 1/4-20 X 3/4 BUTTON HEAD CAP SCREW | 10
1231 1/4-20 X 1/2 BUTTON HEAD CAP SCREW | 2
1238 1/4-20 X 3/8 BUTTON HEAD CAP SCREW | 2
1277 HEAVY COUPLING NUT 2
1329 SEAT 1
2023 RATCHET 1
2027 LEVELING FOOT 2
2165 SEAT MOUNT 1
2170 3/8-16 SS NYLOCK NUT 1
2192 SEAT POST 1
2198 SEAT CLAMP 1
2199 SEAT MOUNT AXLE 1
2206 PAWL 1
2222 SEAT CLAMP ROD END BOLT 1
2259 5/16" LOW PROFILE NYLOCK NUT 1
2261 5/16 X 2" CARRIAGE BOLT 1
2302 SEAT POST SLEEVE 2
2942 REAR LEG 1
2959 REAR FOOT 1




